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Section 1 Report summary

Nemko

Section1. Report summary

1.1 Applicant and manufacturer

Company name ACOM Ltd

Address Nikola Mushannov 151
City Sofia

Province/State -

Postal/Zip code 1330

Country Bulgaria

1.2 Test specifications

FCC47 CFR Part 97 Amateur Radio Service

1.3 Statement of compliance

In the configuration tested, the EUT was found compliant.

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product under test complies in full with
the requirements tested. The test results relate only to the items tested.

See “Summary of test results” for full details.

1.4  Exclusions

As per TCB recommendation only spurious emissions and amplifier gain requirements were witnessed.

1.5  Test report revision history

Revision # Details of changes made to test report

TRF Original report issued
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Section 2: Summary of test results

Section 2. Summary of test results

@:emko

2.1 FCC Part 97 test results

Part Test description Verdict
§97.317 (a)(2) Amplifier gain Pass
§97.317 (a)(3) Gain limitation within 26—-28 MHz Pass
§97.307 (d) and (e) Spurious emissions Pass
Notes: None
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Section 3: Equipment under test (EUT) details

Section 3. Equipment under test (EUT) details

Nemko

3.1 Sample information

Witnessed Test date:
Nemko sample ID number

3.2 EUT information

July 11, 2017
NA

Product name

External Radio FrequencyPower Amplifier

Model ACOM 2100
Serial number 160102

3.3  Technical information
Frequency band 1.8-54 MHz
Frequency Min (MHz) 1.8
Frequency Max (MHz) 54
RF power Max (W) 1500
Field strength, Units @ distance N/A
Type of modulation SSB
Emission classification (F1D, G1D, D1D) J3E

Antenna information

The EUT uses a unique antenna coupling/ non-detachable antenna to the intentional radiator.

3.4 Product description and theory of operation

The ACOM 2100 is a complete and self-contained linear amplifier that covers the amateur band 1.8-54 MHz and provides 1500 W-output power with 50 to

85 W exciter drive.

3.5 EUT exercise details

The EUT was manually tuned per band for 1.5 kW PEP

Report reference ID:319516-1TRFWL

Page 6 of 24



Section 3: Equipment under test (EUT) details

Nemko
3.6 EUT setup diagram
IFR2026A ‘
BIRD BIRD
4021/22 ACOM A2100 AMPLIFIER 4024/22
KAA4020
Sy
ATT-0219-2-NNN-02 BIRD 4421
T —
BIRD 8329-300 AEROFLEX 32511 " .
Sy
BIRD 4421
e
Figure 3.6-1: Setup diagram
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Section 4: Engineering consideration

Section 4. Engineering considerations

Nemko

4.1  Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

4.2 Technical judgment

As per TCB recommendation only spurious emissions and amplifier gain requirements were witnessed.

4.3 Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.
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Section 5: Test conditions

Nemko

Section 5. Test conditions

5.1  Atmospheric conditions

Temperature 15-30°C
Relative humidity 20-75%
Air pressure 860-1060 mbar

When it is impracticable to carry out tests under these conditions, a note to this effect stating the ambient temperature and relative humidity during the
tests shall be recorded and stated.

5.2  Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages +5 %, for which the equipment was designed.
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Section 6: Measurement uncertainty

@:emko

Section 6. Measurement uncertainty

6.1 Uncertainty of measurement

Measurement uncertainty budgets for the tests are detailed below. Measurement uncertainty calculations assume a coverage factor of K = 2 with 95%
certainty.

Test name Measurement uncertainty, dB
All antenna port measurements 0.55
Conducted spurious emissions 1.13
Radiated spurious emissions 3.78
AC power line conducted emissions 3.55
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Section 7: Test equipment

Nemko
Section 7. Test equipment
7.1 Test equipment list
Table 7.1-1: Equipment list
Equipment Manufacturer Model no. Asset no. Cal cycle Next cal.
Directional power sensor Bird technologies 4021 0004 18.01.2017  18.01.2018
Directional power sensor Bird technologies 4022 131201496 18.01.2017 18.01.2018
RF power meter Bird technologies 4421 131201485 18.01.2017 18.01.2018
Directional power sensor Bird technologies 4024 10494 18.01.2017 18.01.2018
Directional power sensor Bird technologies 4022 3711 18.01.2017 18.01.2018
RF power meter Bird technologies 4421 4328 18.01.2017 18.01.2018
Attenuator 2kW; 30dB; oil-cooled Bird technologies 8329-300 842 18.01.2017 18.01.2018
Attenuator 2W; 20dB Midwest Microwave ATT-0219-2-NNN-02 - - -
Attenuator 2W; 20dB Midwest Microwave ATT-0219-2-NNN-02 - - -
Spectrum analyzer Aeroflex 3251/1 11203 |004 21.03.2017 21.03.2018
Signal Generator IFR 2026A 202601/915 23.02.2017  23.02.2019
Wideband RF PA AR Modular KAA4020 9458-1 25.01.2017  25.05.2018

Note: None
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Section 8 Testing data
Test name Power Gain per 97.317 (a)(1),(2),(3)

Specification FCC Part 97 Nem kO

Section 8. Testing data

8.1  FCC §97.317(a)(1),(2),(3) Standards for certification of external RF power amplifiers

8.1.1 Definitions and limits

(a) To receive a grant of certification, the amplifier must:

(1) Satisfy the spurious emission standards of §97.307 (d) or (e) of this part, as applicable, when the amplifier is operated at the lesser of 1.5 kW PEP or its
full output power and when the amplifier is placed in the “standby” or “off” positions while connected to the transmitter.

(2) Not be capable of amplifying the input RF power (driving signal) by more than 15 dB gain. Gain is defined as the ratio of the input RF power to the
output RF power of the amplifier where both power measurements are expressed in peak envelope power or mean power.

(3) Exhibit no amplification (0 dB gain) between 26 MHz and 28 MHz.

8.1.2 Test summary

Witnessed Test date July 11, 2017 Temperature NA
Test engineer Kevin Rose Air pressure NA
Verdict Pass Relative humidity NA

8.1.3 Observations, settings and special notes

Spectrum analyser settings:

Resolution bandwidth: > 0BW
Video bandwidth: >3 x RBW
Detector mode: Peak
Trace mode: Max Hold
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Section 8 Testing data

Test name Power Gain per 97.317 (a)(1),(2),(3)
Specification FCC Part 97 Nem kO

8.1.4 Test data

Table 8.1-1: Power Gain per 97.317-(a) (1) (2) (3)

Frequency fi1, MHz Input Power, W Output Power, W Amplifier Gain, dB Limit, dB Margin, dB

1.9 84.2 1500 12.51 15.00 2.49

3.75 84.2 1500 12.51 15.00 2.49

7.15 86 1500 12.41 15.00 2.59
10.125 90 1500 12.22 15.00 2.78
14.175 81 1500 12.68 15.00 2.32
18.118 75 1500 13.01 15.00 1.99
21.225 78 1500 12.84 15.00 2.16

Note: Amplifier was not capable of operation on any frequency or frequencies between 26 and 28 MHz as measured at the points below per 97.317-(a) (3).
Data for: amplifier in Stand-by / amplifier in Operate

Table 8.1-2: Power Gain per 97.317-(a) (1) (2) (3)

Frequency fi, MHz Input Power, W Output Power, W Amplifier Gain, dB
26 50/4 48.3/0.031 -0.15/-21
27 50/4 48.3 /0.002 -0.15/-33
28 50/4 48.3 /0.008 -0.15/-27

Table 8.1-3: Power Gain per 97.317-(a) (1) (2) (3)

Frequency fi, MHz Input Power, W Output Power, W Amplifier Gain, dB
24.930* 60.3 1500 13.96
28.500* 53.9 1500 14.44

52.000** 46.6 1500 14.56

Note: *Not usable as shipped; data applicable only after enabling of 24—28 MHz band.
** Not usable as shipped; data applicable only after enabling both 24—-28 MHz and 50 MHz bands.
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Section 8 Testing data
Test name Emission standards. ‘ Nem ko

Specification FCC §97.307 (d) and (e)

8.2 FCC §97.307 (d) and (e) Emission standards.

8.2.1 Definitions and limits

(d) For transmitters installed after January 1, 2003, the mean power of any spurious emission from a station transmitter or external RF power amplifier
transmitting on a frequency below 30 MHz must be at least 43 dB below the mean power of the fundamental emission. For transmitters installed on or
before January 1, 2003, the mean power of any spurious emission from a station transmitter or external RF power amplifier transmitting on a frequency
below 30 MHz must not exceed 50 mW and must be at least 40 dB below the mean power of the fundamental emission. For a transmitter of mean power
less than 5 W installed on or before January 1, 2003, the attenuation must be at least 30 dB. A transmitter built before April 15, 1977, or first marketed
before January 1, 1978, is exempt from this requirement.

(e) The mean power of any spurious emission from a station transmitter or external RF power amplifier transmitting on a frequency between 30-225 MHz
must be at least 60 dB below the mean power of the fundamental. For a transmitter having a mean power of 25 W or less, the mean power of any
spurious emission supplied to the antenna transmission line must not exceed 25 pW and must be at least 40 dB below the mean power of the
fundamental emission, but need not be reduced below the power of 10 pW. A transmitter built before April 15, 1977, or first marketed before January 1,
1978, is exempt from this requirement.

8.2.2 Test summary

Witnessed Test date  July 11, 2017 Temperature NA
Test engineer Kevin Rose Air pressure NA
Verdict Pass Relative humidity NA

8.2.3 Observations, settings and special notes

None

8.2.4 Test data

Table 8.2-1: Spurious emissions per 97.307 (d) and (e)

Frequency f1, MHz 2f1, dBc 3f1, dBc (4-10)f1, dBc worst case
1.900 -50.52 -75.50 -80.17
3.750 -55.88 -68.41 -88.29
7.150 -58.19 -80.17 -80.61
10.125 -58.21 -68.90 -85.88
14.175 -54.78 -81.60 -78.61
18.118 -57.08 -79.71 -79.51
21.225 -56.64 -78.90 -90.52
24.930 -78.74 -82.46 -79.07
28.500 -75.39 -79.37 -72.68
52.000 -79.21 -74.94 -84.82
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Section 8 Testing data

Test name Emission standards.
Specification FCC §97.307 (d) and (e)
8.2.4 Test data, continued

Nemko

[®) AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title AZ2100-110717-
Ref  -8.24 dBm

nMkrl 3.78 MHz

Attt 10dB -67.94 dBm

]
Start 500 kHz
21.50 MHz

11.25 MHz
200 kHz /200 kHz

Center
RBW /VBW

22.00 MHz
10.0 msi{551 pts)

Stop

Span Swp

Figure 8.2-1: 1.9 MHz spurious

[BY AEROFLEX.Ltd 3251 Spectrum Analyzer Ver Z.60

Title
Ref

AZ2100-110717-
-15.00 dBm

nMkrl1 1.90000 MHz

Attt 10 dB -114.63 dBm

Frequency THD

1.899999 MHz
3.799998 MHz
5.699997 MHz
7.599996 MHz
9.499995 MHz

Amplitude

-16.76 dBm
-50.52 dBc
-75.50 dBc
-82.56 dBc
-80.17 dBc

0.298 %

Start
Span

1.878 MHz
43.724 kHz

1.900 MHz
1 kHz /300 Hz

Center
"RBW /"VEBW

1.922 MHz
Swp 219.1 ms{551 pts)

Stop

Ready

Select Marker ‘
[1]

Delta

Normal |

Band Pair

Start

Span Pair

Span

OFF

B

Marker Trace
C

All OFF

More 1 of 2

07/12/17 01:18:52

Meas. Off

Harm. Distortion

More 2 of 2

390C

07112017 01:22:22

Figure 8.2-2: 1.9 MHz spurious
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Section 8 Testing data

Test name Emission standards. Nemko

Specification FCC §97.307 (d) and (e)

8.2.4 Test data, continued

[®) AFROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title AZ2100-110717- nMkrl 3.74 MHz
Ref  -8.24 dBm Att - 10dB -16.14 dBm

Next Peak

Next Pk Left

Next Pk Right

Min Search

Pk-Pk Search

Signal Track
[COFF |

Continuous

N

Start 3.00 MHz Center 21.50 MHz Stop 40.00 MHz el ER

Span 37.00 MHz RBW/VBW 300 kHz /300 kHz Swp  10.0 ms(551 pts) More 1 of 2

|
|
|
|
|
| o
o
|

07112117 01:27:13

[B) AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title AZ2100-110717- nikrl 3.75000 MHz
Ref -14.48 dBm Attt 10dB -117.16 dBm Meas. Off ‘

Harm. Distortion

Frequency  Amplitude THD

3.749999 MHz  -16.24 dBm

7.499998 MHz ~ -55.88 dBc
11.249997 mHz  -6841dec (). 165 %
14.999996 MHz ~ -88.29 dBc
18.749995 MHz ~ -88.72 dBc

Start  3.725 MHz Center 3.750 MHz Stop  3.775 MHz
Span  50.000 kHz "RBW /"W BW 1 kHz /300 Hz Swp 250.6 ms(551 pts) More 2 of 2 ]

07112117 01:24:20

Figure 8.2-3: 3.75 MHz spurious
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Section 8 Testing data

Test name Emission standards.
Specification FCC §97.307 (d) and (e) Nemko

8.2.4 Test data, continued

[®) AFROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title  AZ100-110717- dMkr1 7.27 MHz
Ref  -8.24 dBm Att 10 dB -58.34 dB SelectMarker
: ' 1

Normal

Delta

Band Pair
Start

Span Pair
Span

OFF ‘

Marker Trace
a1 & C

Start 3.00 MHz Center 21.50 MHz Stop 40.00 MHz ’ HeIAR
Span 37.00 MHz RBW/VBW 300 kHz /300 kHz Swp  10.0 ms(551 pts)

More 1 of 2
39C  07I12(17 01:29:50

[®) AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title AZ2100-110717-
Ref  -14.91 dBm Att 10 dB

Meas. Off

Harm. Distortion

Frequency Amplitude THD

7.149997 MHz -16.67 dBm
14.299994 MHz  -58.19 dBc

21.449991 MHz  -80.17dec ().]124 %

28.599988 MHz  -80.61 dBc
35.749985 MHz  -81.66 dBc

Sureep
Start  7.126 MHz Center 7.150 MHz Stop 7.174 MHz
Span  48.923 kHz "RBWY /"W BW 1 kHz /300 Hz Swp 2452 ms(551 pts)

More 2 of 2 ]
O712{17 01:31:08

Figure 8.2-4: 7.15 MHz spurious
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Testing data

Emission standards.
FCC §97.307 (d) and (e) Nemko
Test data, continued
[BY AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title A2100-110717- dmMkrl 10.2 MHz

SSIEd

Rf -8.24 dBm Attt 10 dB -56.62 dB

Select Marker
[1]

Normal

Delta

Band Pair
Start

Span Pair
Span

OFF

Wit W

B c

Marker Trace

Start  9.00 MHz Center 44.50 MHz Stop 80.00 MH=z

All OFF

Span  71.00 MHz RBW /WVBW 500 kHz /500 kHz Swp  10.0 msi551 pts) [

More 1 of 2 ]

40 C

[B) AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60
Title A2100-110717-

07012/17 01:34:20

Ref -14.64 dBm Att 10dB ’

Harm. Distortion

Frequency  Amplitude THD

10.124997 MHz -16.40 dBm
20.249994 MHz  -58.21 dBc

30.374991 MHz  -68.90 dBc 0 ] 28 %

40.499988 MHz  -85.88 dBc
50.624985 MHz  -86.53 dBc

Start  10.100 MHz Center 10.125 MHz Stop 10,150 MHz

Span 50.000 kHz "RBW /“VBW 1 kHz /300 Hz Swp 250.6 ms(551 pts)

More 2 of 2 ]

40 C

07112017 01:33:34

Figure 8.2-5: 10.125 MHz spurious
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[®) AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

AZ2100-110717- 14.0 MHz
-8.24 dBm 10 dB -52.86 dB

=
=

VA A

12.00 MHz 106.00 MHz 200,00 MHz
188.00 MHz AHz/1 M 10.0 msi{551 pts)

Hl’“ " Center s 7
50,000 Ay ‘REW/VEW 1 kMz/300 Hz

Figure 8.2-6: 14.175 MHz spurious
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Section 8 Testing data

Test name Emission standards.
Specification FCC §97.307 (d) and (e) Nemko

8.2.4 Test data, continued

[®) AFROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title  AZ100-110717- dMkr1 18.5 MHz
Ref -8.24 dBm Att 10 dB -55.06 dB Select Marker
' 1

Delta Normal
IMarker1 s

Delta

Band Pair
Start

Span Pair

Uiy (R

Marker Trace
a1 & C

Start 12.00 MHz Center 106.00 MHz Stop 200.00 MHz HeIAR
Span  188.00 MHz RBW /VBwW 1 MHz/1 MHz Swp  10.0 ms(551 pts)

More 1 of 2
0711217 01:41:55

[B AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Tliale AZ2100-110717- dmMkrl 17.24 kHz
Ref -14.79 dBm Att - 10 dB -103.38 dB

Meas. Off

Harm. Distortion

Frequency Amplitude THD

18.117994 MHz -16.55 dBm
36.235988 MHz  -57.08 dBc

54.353982MHz  -79.71dBc (0. 141 %
72.471976 MHz ~ -81.35 dBc

90.589970 MHz  -79.51 dBc

Start  18.100 MHz Center 18.118 MHz Stop  18.136 MHz
Span  36.760 kHz *RBW /"VBW 1 kHz /300 Hz Swp  184.2 msi551 pts)

More 2 of 2
40C 0712117 01:42:36

Figure 8.2-7: 18.118 MHz spurious
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Section 8 Testing data

Test name Emission standards.
Specification FCC §97.307 (d) and (e) Nemko
8.2.4 Test data, continued

[BY AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title
Rf

AZ2100-110717-
-8.24 dBm

' Delta
‘ Marker1

20.00 MHz
180.00 MHz

Start
Span

Center 11

RBW /VEW

AEROFLEX.Ltd

Tlitle
Re

AZ2100-110717-
-14.66 dBm

Frequency

21.224993 MHz
42.449986 MHz
63.674979 MHz
84.899972 MHz
106.124965 MHz

21.200 MHz
50.000 kHz

Center 21

YRBWY,/"VBW

Att

Att

dmMkrl

10 dB

0.00 MHz
1 MHz/1 MHz

3251 Spectrum Analyzer, Ver 2.60
dmkrl

10 dB

Amplitude

-16.42 dBm
-56.64 dBc
-78.90 dBc
-90.52 dBc
-96.21 dBc

.225 MHz
1 kHz /300 Hz

21.6 MHz
-53.43 dB

200.00 MHz
10.0 ms{551 pts)

Stop
Swp

23.45 kHz
-0.23 dB

THD

0.148 %

Stop 21.250 MHz
Swp 250.6 ms{551 pts)

ok

Select Marker
1

Normal

Delta

Band Pair
Start [Stop |

Span Pair

Span

OFF

& ] B C

Marker Trace

All OFF

[

More 1 of 2 ]

i

0701217 01:46:09

Meas. Off

Harm. Distortion

More 2 of 2

40 C

0701217 01:45:16

Figure 8.2-8: 21.225 MHz spurious

Report reference ID:319516-1TRFWL

Page 21 of 24



Section 8 Testing data

Test name Emission standards.
Specification FCC §97.307 (d) and (e) Nemko

8.2.4 Test data, continued

[®) AFROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title  AZ100-110717- dMkr1 53.3 MHz
Ref -8.24 dBm Att 10 dB -62.90 dB Select Marker
I 1

Normal

Delta

Band Pair
Start

Span Pair
Span

il

Start 20.00 MHz Center 110.00 MHz Stop 200.00 MHz ’ HeIAR
Span  180.00 MHz RBW /VBwW 1 MHz/1 MHz Swp  10.0 ms(551 pts)

OFF ‘

Marker Trace
a1 & C

More 1 of 2
40C  07012(17 01:53:14

[B) AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

'I]'i'ye AZ2100-110717- dmMkrl 16.00 kHz
Rf -15.06 dBm Attt 10dB -104.91 dB

[ Meas_ Off ‘

Harm. Distortion

Frequency  Amplitude THD

24.929995 MHz -16.82 dBm
49.859990 MHz  -78.74 dBc

74.789985s MHz  -82.46dc (.02 1 %

99.719980 MHz  -79.56 dBc
124.649975 MHz  -79.07 dBc

Start 24.913 MHz Center 24.930 MHz Stop  24.947 MHz
Span  33.725 kHz "RBW /"W BW 1 kHz /300 Hz Swp 169.0 ms(551 pts)

More 2 of 2 ]
41C  0712/17 01:53:55

Figure 8.2-9: 24.93 MHz spurious
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Section 8

Testing data

Test name Emission standards.
Specification FCC §97.307 (d) and (e) Nemko
8.2.4 Test data, continued

[BY AEROFLEX.Ltd 3251 Spectrum Analyzer Ver 2.60

Title
Rf

AZ2100-110717-
-8.24 dBm

dmMkrl 57.0 MHz

Att 10dB -61.22 dB

II|I [)l_‘lrl‘l.

IMarker1

VRSN VY

Start  25.00 MHz
Span  275.00 MHz

162.50 MHz
2 MHz /2 MHz

300.00 MHz
10.0 msi{551 pts)

Center
REBW /VBW

Stop
Swp

[BY AEROFLEX.Ltd 3251 Spectrum Analyzer Ver Z.60

T|t|e
Ref

AZ2100-110717-
-15.03 dBm

dmMkrl 18.79 kHz

Att 10dB -100.86 dB

Frequency THD

28.499990 MHz
56.999980 MHz
85.499970 MHz
113.999960 MHz
142.499950 MHz

Amplitude

-16.79 dBm
-75.39 dBc
-79.37 dBc
-80.69 dBc
-72.68 dBc

0.032 %

Start 28.481 MHz
Span  38.556 kHz

28.500 MHz
1 kHz /300 Hz

28.519 MHz
193.2 msi551 pts)

Center
"RBW /"VEBW

Stop
Swp
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SSIEd

Select Marker
[1]
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Delta
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Span Pair
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Marker Trace

All OFF
[ More 1 of 2 ]
C  07nzi17 015641
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41 C

07012/17 01:57:24

Figure 8.2-10: 28.5 MHz spurious
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Section 8 Testing data
Test name

Specification

Emission standards.
FCC §97.307 (d) and (e)

8.2.4 Test data, continued

Nemko

AEROFLEX.Ltd

Title
Ref

AZ2100-110717-
-8.24 dBm

Start  50.00 MHz
Span  450.00 MHz

Center
REBW /VBW

AEROFLEX.Ltd

Title

k"‘ AZ100-110717-
ef

-14.27 dBm

Frequency

51.999982 MHz
103.999964 MHz
155.999946 MHz
207.999928 MHz
259.999910 MHz

Start 51,975 MHz
50.000 kHz

Center

Span "RBW /"VBW

Att

Att

3251 Spectrum Analyzer Ver 2.60

10 dB

LR

275.00 MHz
3 MHz/3 MHz

3251 Spectrum Analyzer Ver 2.60

dmMkrl

10 dB

Amplitude

-16.03 dBm
-79.21 dBc
-74.94 dBc
-88.74 dBc
-84.82 dBc

52,000 MHz
1 kHz /300 Hz

nhkrl 104.0 MHz

-98.75 dBm

FE&X
Select Marker
[1]

Normal

Delta

Band Pair
Span Pair

Start

Span

OFF

Marker Trace
B C

Stop  500.00 MHz

All OFF

Swp

10.0 msi{551 pts) [

More 1 of 2 ]

24.36 kHz

41 C

07012/17 02:02:25

0.18 dB

Harm. Distortion

THD

0.022 %

Stop  52.025 MHz

Swp 250.6 ms(551 pts)

More 2 of 2 ]

41 C

07112117 02:01:18

Figure 8.2-11: 52 MHz spurious
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